({

660 RALLYE 2002 <2002><EU><979929>
FRONT FORK, TRIPLE CLAMP

Pos Part Number Description Additional Text Quantity
1* 1418W712LS FORK LEG L/S WP48 RALLYE 2002 1.00
2% 1418W712RS FORK LEG R/S WP48 RALLYE 2002 1.00
4 0984101006 AH SCREW DIN6912-M10X100 SHORT HEAD 2.00
5 0015080303 HH COLLAR SCREW M 8X30 WS=10 12.00
6 50233041100 PAIR OF WASHERS M10 NORDLOCK 1.00
7 0015080353 HH COLLAR SCREW M 8X35 WS=10 FC 5.00
8 58512050000 STEERING DAMPER 1.00
9* 58502006000 PIN F.STEERING STABILIZER 02 1.00
13 0009050103 SPECIAL SCREW M 5,0X10 1.00

508



28 43205062100 silentbloc 20x15-M6x10-(1) ONLY FOR USA 3.00
29 0985060003 Self lock. nut DIN985-M6-A2 3.00
30 0902060083 Oval head screw ISO 7380 M 6X8 3.00
31 59001039100 HANDLEBAR SUPPORT 28MM SC'99 125 SX 1.00
32 59001032120 BOT.TRIP.CL.CPL.X=20MM/D=60M 125 SX 1.00
33 50101033100 FORK TUBE L=244 '91 ONLY FOR MXC, EXC 1.00
34 58501034020 TOP TRIPLE CLAMP RALLYE 2001 1.00
35 58502003000 GPS MOUNTING PLATE MILLED 2001 1.00
36 58502005051 HANDLEBAR BUSHING 17MM 01 2.00
37 50301036000 STEER.HEAD SCREW M20X1,5 WS=27 1.00
38 58502009000 HOLD.F.STEERING SHOCK ABSORBER 1.00
39 54611076100 RETAIN.CLAMP FOR BRAKE HOSE'96 1.00
40 56401042000 washer 10.5x32x2 2.00
41 56401040000 rubber bushing 4.00
42 56401142000 WASHER 10,5X31 2.00
43 0985100003 SELF LOCKING NUT DIN0985-M10 2.00
44 56401041100 SPACER TUBE 10,2X12X44 2.00
50 6899785 LOCTITE 243 BLUE 5 ML 1.00
81 54201081000 TAPERED ROLLER BEARING CPL. 2.00
82 54601084100 O-RING SUPPORT W. SEALING LIP 1.00
84 54601184000 STEARING HEAD GASKET TOP 1.00
86 54201086000 STEERING HEAD COVER 1.00
91* 0014060103 HH COLLAR SCREW M 6X10 WS=8 6.00

* = New part




